
ISSN 0378-4738 = Water SA Vol. 30 No. 5 (Special edition) 69Available on website http://www.wrc.org.za

Improving the efficiency and sustainability of disinfection at a
small rural water treatment plant

MNB Momba1*, N Makala1, Z Tyafa1, BM Brouckaert2, CA Buckley2 and PA Thompson3

1Biochemistry and Microbiology Programme Unit, University of Fort Hare, P/Bag X1314, Alice 5700, South Africa
2Pollution Research Group, School of Chemical Engineering, University of KwaZulu Natal, Durban 404, South Africa

3Umgeni Water, PO Box 9, Pietermaritzburg 3200, South Africa

Abstract

The Alice Water Treatment Plant (AWTP) has several operating problems, which often result in poor turbidity removal and
inadequate disinfection residual. Some progress has been made in upgrading the skills of plant operators, but the plant performance
has failed to improve because of faulty equipment, a shortage of maintenance staff and treatment chemicals that are not delivered
in time. The coagulant-dosing pump was found to be malfunctioning for an extended period of time resulting in overdose problems.
The self-backwashing filters were no longer backwashing as per design and were producing poor quality filtrate. This in turn
increased the chlorine demand and combined with frequent failure of the chlorinators, the plant was producing poor microbiologi-
cal quality final water. The storage system in the bulk distribution system was investigated and it was found that adequate chlorine
residual could be achieved, provided the plant problems were rectified. The difficulties experienced in training and retaining
adequately skilled people to run water treatment plants in impoverished rural municipalities have been among the major hurdles
to providing acceptable water services in these areas. However a partnership between the Universities and the AWTP came up as
a possible solution to these problems. It is therefore recommended that rural municipalities consider this approach and strengthen
this relationship, as it played a large role in plant improvement

Introduction

The proper maintenance and operation of water supply, treatment
and distribution systems is an essential part of any effort to ensure
the on-going production and delivery of the highest quality drink-
ing water possible. If a community fails to recognize the need for
training and certification of operators in specific treatment proc-
esses, professional guidance and technical assistance in system
selection, and adequate funding for operation and maintenance,
system operation and water quality will suffer (Swartz, 2000).

Recent studies (MacKintosh and Colvin, 2002; Momba et al.,
2003b; Momba et al., 2002) have shown that the majority of small
water works in South Africa have difficulty providing adequate
treatment and disinfection with the result that consumers are at risk
of waterborne diseases even from treated water supplies. Both
technical and human factors have been reported to be the major
causes of the failure of small rural water treatment plants to provide
potable water to their consumers. The Alice Water Treatment Plant
(AWTP) is one of such small water treatment plants in the Eastern
Cape Province that do not produce safe potable water. Preliminary
studies performed by Muyima and Ngcakani in 1998 and by
Momba and co-workers in 2002 (Momba et al., 2002) indicated
that the Alice drinking water was generally of poor quality.

Since June 2002, researchers from the Universities of Fort Hare
and Kwazulu Natal and Umgeni Water have been investigating the
causes of inadequate disinfection at the AWTP. The study was
designed to look at efforts being made to improve water treatment
and disinfection practices for the water supply to the town of Alice
through the development of a partnership between researchers at

the University of Fort Hare and the Nkonkobe Municipality. In the
first phase of the study (September 2002-January 2003), several
possible causes of inefficient disinfection of the treated water were
identified. These included poor dosing of coagulant and chlorine
and excessively long storage times for water in some parts of the
distribution system (Momba et al., 2003a). The microbiological
quality of the finished water from the AWTP (Momba et al., 2003a)
and of samples drawn at various points in the distribution system
(Momba et al., 2003b) generally did not meet South African
Guidelines for drinking water (DWAF, 1996). Various potential
pathogenic microorganisms such as Escherichia coli, Aeromonas
hydrophila, Salmonella arizonae, Vibrio fluvialis, Serratia
odirifera, Serratia liquiefaciens, Serratia marsecens,Pseudomonas
fluorescens and Pseudomonas aeruginosa were identified from the
water samples collected in the on-site reservoir (Momba and
Kaleni, 2002) and various points in the distribution systems
(Momba et al., 2003b). There was a possibility of the occurrence of
the Vibrio at the Victoria East Clinic (one of the sites in the
distribution system).

The second phase of the project (April 2003-November 2003)
concentrated on two issues/activities, firstly establishing the rela-
tionship between the plant dosing system performance and the
water quality in the bulk distribution system and secondly transfer-
ring knowledge and skills to the operators and the Municipality
staff to ensure improved operation of the plant can be sustained in
the future. Booster chlorination and lowering the operating levels
of the treated water reservoirs were considered to ensure adequate
chlorine residual is maintained throughout the distribution sys-
tems.

Description of the plant

The Alice plant is a conventional water treatment plant, which
includes coagulation, flocculation, sedimentation, rapid sand
filtration and chlorination. The design capacity of the plant is

This paper was originally presented at the 2004 Water Institute of
South Africa (WISA) Biennial Conference, Cape Town, South Africa,
2-6 May 2004.
*  To whom all correspondence should be addressed.

+2740 602-2365; fax: +2740 602-2429;  e-mail: MMomba@ufh.ac.za



ISSN 0378-4738 = Water SA Vol. 30 No. 5 (Special edition)70 Available on website http://www.wrc.org.za

7 Ml/d, however it is currently operating between 3-4 Ml/d.
A number of surrounding villages currently without water services
are to be connected to the Alice system in the near future. Water is
drawn from the Binfield Dam on the Tyume River. At from the
beginning of the investigation (June 2002) until November 2002,
lime and alum were used for the pre-treatment of raw water.
Ultrafloc replaced granular alum and hydrated lime at the begin-
ning of December 2002. The coagulants were dosed at the same
point just ahead of a 90o V-notch weir and hydraulic jump. Flash
mixing at the hydraulic jump is followed by a hydraulic flocculation
and horizontal flow sedimentation tanks. The clarified water is the
filtered through three valveless, self-backwashing filters. Chlorine
gas is added to the combined filtrate just before the on-site reservoir
from where it is fed into the bulk distribution system.

Water quality and treatment plant operating
problems in Alice during the first phase of the
study

The first phase of the investigation revealed that the AWTP’s major
operating problems include: 1) no flow measurement, 2) nor
turbidity or pH measurement and no record of chlorine residual, 3)
poor coagulant dosing control resulting in inadequate turbidity
removal in the clarifiers and filters; and 4) a lack of a proper
chlorine dosing procedure and monitoring programme. Due to
inadequate pre-treatment and insufficient chlorine residuals, Alice
treated water did not meet the minimum limits for potable water
(Momba et al., 2003a; b). The conclusions and recommendations
arising from the first phase of the study were presented to the
Nkonkobe Local Municipal Water Authority. Nkonkobe was in-
formed that although the AWTP was not operating effectively, it
has great potential for improvement. This could be easily achieved
minimum cost if the plant had better trained personnel.

The following was strongly recommended:
• Training of the plant operators.
• Plant flow rate - The existing non-functional raw water flow

meter should be repaired or replaced and the flow rate measure-
ment be done without fail.

• Coagulant dose rate – The treatment plant should acquire a jar
testing apparatus to determine the optimum alum and lime
doses. The doses should be adjusted appropriately when the
raw water flow was changed. This would have reduced their
coagulant costs by up to 75%.

• pH measurement- the operators should be monitoring pH at
various points in the plant for coagulation control.

• Turbidity measurement – the turbidity of the raw, settled,
filtered and final should be monitored

• Filtration - The operators must aim for filtrate turbidity < 1NTU
since high turbidities exert high disinfectant demand, and
particles may shield microorganisms from disinfectants. Times
of filter backwashes must be recorded to ensure the filters were
functioning correctly.

• Disinfection-The chlorine dose has to be ratioed to the plant
flow rate. To have effective disinfection, measurement of the
chlorine demand of water was highly recommended.

• A monitoring programme of the bacterial quality of water at the
point of treatment and various sites of the distribution systems
has to be established.

By the end of November 2002, the Municipal Mentoring Pro-
gramme (MMP), an agency working with local municipalities,
began working with the operators and training them in the basic
concepts of water treatment. A turbidimeter and a chlorine meter
were provided, performance goals were set and the operators began

monitoring turbidity removal and chlorine residual. They were also
taught to initiate manual backwashing of the filters if turbidity
breakthrough was observed. However, the training did not include
flow measurement or quantitative procedures for setting the chlo-
rine or coagulant doses, even after a new raw water flowmeter was
installed.

Operating conditions at the AWTP during the
second phase of the study

Despite the improvement in operator skills, the treatment plant
continued to experience severe problems in the second phase of the
project. Upon further investigation, it was found that these prob-
lems were mainly related to malfunctioning equipment and to
stocks of treatment chemicals not being replenished in time.
Contributing factors were insufficient maintenance personnel and
technical expertise, and poor planning in the purchase and delivery
of treatment chemicals. The continued lack of flow measurement
was also a major problem.

Flow measurement

Although a functioning raw water meter was installed at the plant,
it was not easily accessible and the operators had not been trained
to read it. The operators change the plant flowrate as often as once
a day to maintain the level in the on-site reservoir within a certain
range. In order to adjust the chemical doses in proportion to the
flow, they needed to know what the initial and final raw water flows
are.

Coagulant dosing

Two major problems affecting the coagulant dosing were identi-
fied. Firstly, no procedures pertaining the ordering and delivery of
chemicals exist in the AWTP. It takes several days or weeks for the
chemicals to be delivered to the plant when they are exhausted.
Throughout the waiting period the plant is run without any coagu-
lant. Secondly, the dosing pump had apparently been struck by
lighting and fine control no longer worked. Consequently, the
dosing rate could not be adjusted and Ultrafloc was being over-
dosed. The operators were partially aware of the problem but
nothing had been done about it. A jar test conducted on the 19th

November indicated that the optimum dose was around 6 mg/l with
acceptable turbidity removal up to about 11.5 mg/l. The measured
dosing rate was 39.5 kg/d. Raw water flowrates for the week ranged
between 3.6 and 4.8 Ml/d. At a 4.8 ML/d flowrate, 39.5 kg/d of